G —— - - \‘ - — ~
P~ - - ~— ~—
: et ROPLANDS et . W
- Eaa— a — < —— - - .
CROPLANDS PART NUMBERS: BP-809 ADJUSTABLE AXLE 8000L
@ @® O ®
ITEM NO. PART NUMBER DESCRIPTION QTY.
1 BP-607 SHOCK ABSORBER AIR RIDE P126 2
2 BP-617A LIMIT ROPE 6.3MM X 420LG 2
3 BP-808 AR BAG HNC20127 2
4 BP-809-1 AXLE HOUSING 8000LT PEGASUS 1
5 BP-809-1-2-13 M36 THREADED ROD 2
4 BP-809-1-1-19 AXLE LOCK BLOCK 5
7 BP-809-1-1-21 SPIGOT 1
8 BP-809-1-1-23 PACKER PLATE 5MM 2
9 BP-809-1-1-24 PACKER PLATE 3MM 2
10 BP-809-1-2L STUB AXLE ASSEMBLY LH 1
1 BP-809-1-3R STUB AXLE ASEMBLY RH 1
12 BP-809-2L TIE ROD END LH BUSHED 7/8" 1
13 BP-809-2R TIE ROD END RH BUSHED 7/8" 1
14 BP-809-3 SUSPENSION TIE ROD 1
15 BP-809-4 FLEXIBLE BUSH AIR RIDE SUSPENSION 2
16 MP-564 DEE SHACKLE SIZE 10 4
17 WT1234 AIR RIDE AXLE BOLT M30 X 190 2
18 WT1235NL AIR RIDE AXLE NYLOC NUT M30 2
19 M3EHNUT M36 HEX NUT 3
20 1.00X5UNCBOLT 172X 1 1/2* UNC BOLT HT 2P 2
2] 1.00UNCHNUT 1" UNC HEX HALF NUT 2
22 1.00FWASHER 1" FLAT WASHER 7P 2
23 M24X75 M24 X 75 HEX SCREW HT ZP 3
24 M24HNUT M?24 HEX NUT HT ZP 6
25 0.75X100UNCBOLT 3/4" X 4" UNC BOLT HT ZP 4
26 0.75UNCNNUT 3/4" UNC NYLOC NUT HT 7P 4
27 0.75FWASHER 3/4" FLAT WASHER ZP 20
J 28 0.50X1.50UNCSCREW | 172" X 1 1/2" UNC SCREW HT ZP 8
@3) @ 29 M12SWASHER M12 SPRING WASHER ZP 8
S 30 M10X40 M10 X 40 SET SCREW HT ZP 2
3] MTONNUT M10 NYLOC NUT HT ZP 2
32 MITOFWASHER MI10 FLAT WASHER 7P 4
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